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L Ed ZHHi# CR2032 3V 220mAh
M5 4 A Chinese
Name of Sample F 23 /
English
s 1117110153
Sample No.
E2R Z¢ i PR AT PR )
Consignor /
A E$AT H AR R A
Manufacturer /
B ik A B CGeT s e icy W AERHET I

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

BEE TR W AARET I

¥ =
FIR AT ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
iR
A#"" b IR A TS 76
EpBararce Silvery Button metal shell
< ; A
A e B 3 92017-11-16 A B 2017-11-20 ~ 2017-12-19
Accepted Date Test Date
5 T BEARLALL IR 3l ; bl ; S5 B BF IR SRR
e B
£ Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SRR, ZHEMFEBOE TR EYEMMENCT SR FERHEFI
ST/SG/AC. 10/11/Rev. 6 38. 3tnAEE K.
AW 4 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
AR EW Date):  2017-12-20
P AT 7S HL AR it Primary Lithium Cell. / 91‘
Vi w§ﬁ é% 3
Comment /\’ f: 2\
Ry Ar bt / 5‘%\ * S Y
Consignor \ “:% %%ﬁ‘ 518001
Addfess %‘\L@ = Post Code
p——
o c 7 A% r 3 %4
Pofe 1&mwﬁ i kg . %
Approver: Checker: Compiler:
R4

Title:

FLR TFE (Vice chief engineer)
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vl a i J‘\‘ hg‘ a—\“ \* "?— . - .
N Name of Test Standard requirement or The ) R K
0. toms Clause Number of Standard Test Result | Conclusion emar’
N F G/AC. 10/11/Rev. 6 38.3 RIAT. | e
1 Eﬁﬁm UN Manual of Tests and Criteria Sﬁ:;emﬁpendix 1 ey /
Altlltude ST/8G/AC. 10/11/Rev. 6 Section 38,3 Test T.1 Passed
simulation
?E)l)il (?E-T;fé‘.&‘%%}z—smmimm% ﬁiﬁﬁﬁuﬁﬂ
; Ty ST/SG/AC. 10/11/Rev. 6 38.3 T.2 sk o
2 b et UN Manual of Tests and Criteria S):Eﬁf?gpendix 2 ey /
Thermal test  Is1/5G/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passed
%;ﬂ (}fﬂ;ﬁ:i@ﬁ%iéﬁmﬂziﬂ%%ﬁﬂuﬁ?ﬂl
. ST/SG/AC, 10/11/Rev. 6 38,3 BT, 3 4% 3
3 . ﬁﬂ] UN Manual of Tests and Criteria Sﬂ(l;gﬁﬁpendix q % /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test T.3 Passed
REE CRFRBRPERNENT RO
y FAH) ST/SG/AC. 10/11/Rev. 6 38.3 BURT. 4 M 4
s 0 38, I
4 UN Manual of Tests and Criteria See Appendix 4 Sk /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38, 3 Test T. 4 Passed
?E;m (;)@-T;ﬁ:ﬁéﬁ}%}iﬁﬁifmﬁsiﬁ%ﬁiﬁﬂnﬁﬂﬂ
FfIIY ST/SG/AC, 10/11/Rov. 6 38.3 T.5 M 5
5 ShEB UN Manual of Tests and Criteria Sjégﬁf;endix 5 a8 /
External short |sT/sG/Ac.10/11/Rev.6 Seclion 38,3 Test T.5 Passed
circuit
%‘ﬁgﬁ «}jeajﬁm&k%}@m&uim g}éﬁuwﬂ
FY ST/SG/AC. 10/11/Rev. 6 38.3 HRIKT. 6 HEE 6
6 Hrhk UN Manual of Tests and Criteria étgﬂ-ﬁpendix 6 L /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
I:?_t;ﬁgﬂ (?@Eﬁf@@ﬂ;%‘}é%ﬁ%ﬂ!ﬂ-ﬁ %ﬁlﬁlﬁﬂmﬁ?ﬁ
A EHF ST/SG/AC. 10/11/Rev. 6 38.3 T.8 WU 7
7 ﬁﬁfﬁﬂfﬁ(ﬁﬁ, UN Manual of Tests and Criteria Sjggﬁ.?spendix 7 ik /
Forced discharge |sT/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
This space intenticnally lelt blank
LT ZE i
8
AT BRI A IR AT 19°C-22°C  SREmAT /%
Test Environment Ambient temperature:l19°C-22°C;Ambient humidity:/%
Condition
R B |
T
S — es:temﬁ* —
Subcontracted Test yaFHRE | A& / R /
Condition Subcontracted | Name Post Code
Laboratory hk / W% /
Address Tel
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A5 1 RAAE 24 | PEDE
No. Name of Test Items Altitude simulation
X . R IHT Bef X 04
W | Hang [ Dol Bel REE AN g ik | #1405 | S
%5 Sample Status FE | FRRE| HE | FHEE | MassLoss | Residual | I
Sample Mass ocv Mass ocv OCV  |Other
No. /g v g AY) % % Event
ET
001 L 2.9473 3, 30 2. 9468 3. 30 0. 02 100.00 | ©
002 I 2.9765 3,97 2. 9764 3,27 0. 00 100.00 | ©
003 i 2. 9893 3,98 2. 9894 3,28 0.00 100.00 | ©
004 e 2. 9796 3,28 9.9798 3.28 0. 00 100.00 | ©
005 i 2.9853 | 3.27 | 2.9853 | 3.27 0.00 | 100,00 | ©
006 ML 2.9720 | 3.27 | 2.9725 | 3.27 0.00 | 100,00 | ©
007 e 2.9949 | 3.28 | 2.9947 | 3.28 0.01 | 100.00 [ o
008 i 2.9880 | 3.26 | 2.9883 | 3.27 0.00 | 100,00 | o
009 s 2. 9877 3,28 2. 9881 3, 28 0. 00 100,00 | O
010 b 2. 9657 3.27 2. 9651 3,27 0. 02 100.00 | o©
011 Fullj?%.i%:}?arged 2. 9802 / 2. 9801 / 0. 00 / 6]
SEATIH
012 Fully discharged 2.9649 / 2. 9645 / 0.01 / 0
SR
013 Fully discharged 2. 9537 / 2. 9538 / 0. 00 / 0
014 Ful]?%iffc[}?arged 2. 9586 / 2. 9581 / 0. 02 / Q
ST
015 Fully discharged 2. 9819 / 2. 9819 / 0. 00 / 0
AR
016 Fully discharged 2.9900 / 2. 9894 / 0.02 / O
oy
017 Fully discharged 2,9706 / 2.9700 / 0.02 / O
018 piE e | 29856 / 2. 9852 / 0.01 / 0
019 Fulljjj{ti%(cfarged 2.9856 / 2. 9839 / 0. 06 / 0
e
020 Fully discharged 2.9578 / 2. 9565 / 0.04 / 0

ik L V-IRA D-4R R F-RK -k, LIRA. RMR. A, REX,
Note: L-Leakage V-Venting D-Disasscmbly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% , RARE LA | SR
No. Name of Test Items Thermal test
Ma |  Hamrs | w8 Bef R Aot | g gap k| S0 4
%5 Sample Status RE |[FHak RE Fr#d, /& | Mass Loss| Residual | 3R
Sample Mass oCv Mass ocv OCV |Other
No. /g v /g A% 1% /% | Event
001 e 2.9468 | 3.30 | 2.9471 | 3.29 0.00 | 99.70 | o©
002 e B 2.9764 3.27 | 29751 | 3.26 0.04 | 99.69 | o©
003 Ui 2.9894 | 3.28 | 2.9879 | 3.26 0.05 | 99.39 | o©
004 it 2.9798 | 3.28 | 2.9780 | 3.25 0.06 | 99.09 | o
005 e 2. 9853 3.27 | 2.983 | 3.26 0.06 | 99.69 | o©
006 I 2.9725 | 3.27 | 2.9705 | 3.26 0.07 | 99.69 | o
007 I 2. 9947 3.28 | 29931 | 3.27 0.05 | 99.70 | o
008 nir 2. 9883 3.27 | 2.9871 | 3.26 0.04 | 99.69 | o
009 S 2.9881 3.28 | 2.9862 | 3.26 0.06 | 99.39 | o
010 b 2. 9651 3.27 | 2.9645 | 3.25 0.02 | 99.39 | o
011 rol i | 29801 / 2.9796 / 0. 02 / 0
012 rrigl e | 2.9645 / 2. 9626 / 0. 06 / 0
013 il | 2.9538 / 2. 9522 / 0. 05 / 0
014 rar e e | 2.9581 / 2. 9577 / 0. 01 / 0
015 ra g et | 29819 / 2. 9808 / 0. 04 / 0
016 i e | 29804 / 2.9878 / 0. 05 / 0
017 | g Al o | 29700 / 2. 9684 / 0. 05 / 0
018 e ed | 29852 / 2. 9844 / 0. 03 / 0
019 e o | 2.9839 / 2.9836 / 0. 01 / 0
020 s e | 2.9565 / 2, 9560 / 0. 02 / 0
£ik: LR V-RA DR R-3RE F-RK 0-AME. LBA. LMK, RHA. ARXK.

Note: L-Leakage V-Venting D-Disassernbly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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) 3 PR A LA |
No. Name of Test ltems | yibration
#.2, FE Rk A K I Before KI5 After FEHE | ek | S
%5 Sample Status RE FaaE| RE | F%BR/E | MassLoss | Residual | ML
Sample Mass ocv Mass oCcv ocv Other
No. /g v lg AY 1% 1% Event
001 i 2.9471 | 3.29 | 2.9541 | 3.29 0.00 | 100,00 | o
002 L 2.9751 | 3.26 | 2.9824 | 3.26 0.00 | 100.00 | ©
003 i 2.9879 | 3.26 | 2.9958 | 3.26 0.00 | 100.00 | o
004 g 2.9780 | 3.25 | 2.9858 | 3.26 0.00 | 100.00 | o
005 i 2.9836 | 3.26 2. 9903 3. 26 0.00 | 100.00 | o
006 e 2.9705 | 3.26 2.9788 3. 26 0.00 | 100.00 | o
007 i 2.9931 | 3.27 3.0015 3.27 0.00 | 100.00 | o
008 i 2.9871 | 3.26 2. 9952 3. 26 0.00 | 100.00 | o
009 L Sl 2.9862 | 3.26 2. 9933 3.26 0.00 | 100.00 | o
010 e 2.9645 | 3.25 | 2.9727 | 3.25 0.00 | 100.00 | o
01k ity dicirgad | 2 9798 / 2. 9877 / 0. 00 / 0
012 Pl gt | 2 9626 / 2.9721 / 0. 00 / 0
013 Fuliﬁ%&f‘arged 2.9522 / 2. 9607 / 0. 00 / o
014 Full%%?cf‘arged 2. 9577 / 2. 9659 / 0. 00 / 0
015 Fuu%i%i%cfarged 2.9808 / 2.9888 / 0. 00 / 0
016 L gl | 2 9878 / 2.9973 / 0. 00 / )
017 Full?;i%ijfc?arged 2. 9684 / 2.9782 / 0. 00 / 0
018 Full%i%i%cf}?arged 2.9844 / 2.9943 / 0. 00 / 0
018 Full?)?%i%{cf’arged 2, 9836 / 2.9934 / 0. 00 / 0
020 | pui dtaged | 29560 |/ 2. 9656 / 0. 00 / 0

£ Lk V-RA DA R-2E F-RX 0-AE. LBA. LK. LA ARk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassernbly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 . AR A B L AR by
No. Name of Test Items Shock
e e s
&)G A
B B RIE A Before HE/E After FERE |Meam | L
B Sample St;us FE | FRLE| BAE | FBE/E| MassLoss | Residual | FE
Sample Mass ocv Mass oCV oCv Other
No. /g v /g v 1% % Event
A
001 A 2.9541 | 3.29 | 2.9543 | 3.29 0.00 | 100.00 | o
002 IR 2.9824 | 3.26 | 2.9825 | 3.26 0.00 | 100.00 | o
003 e 2.9958 | 3.26 | 2.9958 | 3.26 0.00 | 100,00 | o
004 e 2.9858 | 3.26 | 2.9859 | 3.26 0.00 | 100.00 | o
005 I 2.9903 | 3.26 | 2.9903 | 3.26 0.00 | 100.00 | o©
006 i 2.9788 | 3.26 | 2.9789 | 3.26 0.00 | 100.00 | o
007 Iir i 3.0015 | 3.27 | 3.0016 | 3.27 0.00 | 100.00 | o
008 i 2.9952 | 3.26 | 2.9952 | 3.26 0.00 | 100.00 | o
009 i 2.9933 | 3.26 | 2.9935 | 3.26 0.00 | 100.00 | o©
010 i 2.9727 | 3.25 | 2.9728 | 3.26 0.00 | 100.00 | o
011 Fullajs%?iﬁi{cf‘arged 2. 9877 / 2. 9878 / 0. G0 / QO
012 Fulff%i?{:?ﬂrged 2.9721 / 2.9721 / 0. 00 / 0
013 Fulljji ﬁﬁffmged 2. 9607 / 2. 9608 / 0. 00 / o)
EARE
014 Fuliy discharged 2. 9659 / 2.9659 / 0. 00 / 0
015 Fulf?%ig(:f'arged 2. 9888 / 2. 9889 / 0. 00 / O
016 Fulf?%i?cf‘arged 2.9973 / 2.9973 / 0. 00 / O
017 Fulf%\i)?c?arged 2. 9782 / 2.9785 / 0. 00 / O
018 Fulf%i%c?arged 2.9943 / 2, 9943 / 0. 00 / 0
019 Fulli'%%i?cfarged 2.9934 / 2. 9935 / 0. 00 / 0
ERTE
020 | gy taE o | 2.9656 / 2. 9657 / 0. 00 / 0
Bk LR VR DK R-E PRk 0-Zli. KR4, AMA. TKEA. Rk,
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5% ] RAAE LA | SEH -
No. Name of Test Items External short circuit
ot HBRA SR B B EIE N
Sample No. Sample Status Max. Extent,a%Temp erature Other Event
001 I 65.0 0
002 i 63. 6 o
003 i 64. 2 0
004 e 64. 7 0
005 i 63.9 0
006 i 64. 4 0
007 I 64.2 0
008 Undifﬁzﬁ%ged 64.2 0
009 i 65. 3 0
010 L 63.9 0
01l Full%%iﬁi{c}f‘arged 65.2 0
012 Ful ifﬁéfijg{c?arged 59.6 0
013 [?ullﬁf%ijfc?arged 60. 2 o
014 Ful ljzﬁ%iﬂskc?arged 60. 8 0
015 Full%%iﬂfc?arged 61.0 0
016 Jrul fﬁﬁzﬁmged 60. 8 0
017 Ful fﬁjﬁqﬂmged 60. 2 0
018 [-‘ullgji%ijg{c?arged 62.0 0
019 Fullj?%gfcfarged 60.5 o
020 SEABE 61. 1 o

Fully discharged

BiE: D-ARAR R-ZR P-R K 0-RMH4k. ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ; RNAR LA | FIE

No. Name of Test Items Crush
TS R TRk SR EAL
Sample No. Sample Status ’ /C perature Other Event

021 Undiﬁﬁged / 0

022 Undiggged / 0

023 ndroharged / 0

024 Undiﬁiged / 0

025 Und?:g{}iged / 0

026 [’ullj;ﬁ%i}i(c?arged / 0

027 [Mll%fdtij{skcfarged / 0

=

028 Fully;%ijfc?arged / O

029 Full?%g}i{c?arged / o

030 Fullid%%c?arged / 0
Ll Fmrg | This space intentionally left

blank

&iE: D4R PRk O-RfR4R. AKX,
Note; D-Disassembly F-Fire O-No Disassembly & No Fire.
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j X . A PR B L AR SR
No. Name of Test Items Forced discharge
BT kA AL
Sample No. Sample Status Other Event
031 Ful lajtﬁjgif‘arged ©
032 Fulla;Eﬁd}i?cf‘arged °
033 Full?f%ifi{c?arged °
034 Full%%iﬁfc?arged °
035 Fullﬁ—yaédéiﬁz{c?arged °
036 Ful 1%%i%cfarged ©
037 pally g soharged °
038 Ful 1%%ij§c?arged °
039 Ful fﬁjzﬁargcd ©
040 Ful l%%ijfc?arged ©
WF% El fhis spalceef ti n‘ntleanntki ratly

&iE: D-fE4K F-ALK O-RMR4K. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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